14242

THE LONDON GAZETTE, 19TH DECEMBER 1997

Product Licence Company Product
Number Name Name
00169/0034 Knoll Limited Clivarine
00174/0203 Stiefel Laboratories (UK) Ltd  PanOxyl Mild
0221/0103 Amersham Inter IPLC A TMDMSA Agent
00240/0042 Thornton & Ross Ltd Covonia Night Time Formula
002420314 Janssen-Cilag Limited Imodium Plus
00289/0319 Approved Prescription Amiodox Tablets 100 mg
Services Limited Amiodarone Tablets BP
100mg
00289/0320 Aproved Prescription Services Amiodox Tablets 200mg
Limited Amiodarons Tablets BP 200
mg
00327/0087 Crookes Healthcare Ltd Nurofen Cold and Flu Hot
Drink
00327/0101 Crookes Healthcare Ltd Nurofen Arthritis Long
ng
00512/0152 Solvay Healthcare Limited Physiotens Tablets 200
micrograms
Cynt Tablets 200 micrograms
00512/0153 Solvay Healthcare Limited Physiotens Tables 200
micrograms
Cynt Tablets 200 micrograms
00512/0154 Solvay Healthcare Limited Physiotens Tablets 400
micrograms
Cynt Tablets 400 micrograms
01906/0021 Unicliffe Limited Galloway’s Cough Mixture
03194/0061 Ferring Pharmaceuticals Gestone 25 mg/ml
Limited
03194/0062 Ferring Pharmaceuticals Gestone 50 mg/ml
Limited
03194/0063 Ferring Pharmaceuticals Gestone 100 mg/2 ml
Limited
3243/0334 Munro Wholesale Medical Brufen Retard 800 mg Tablets
Supplies Ltd.
03686/0004 Salonpas UK Limited Salonair 80 ml

Active

Ingredients
L-Methionine HSE 4-0 gm
L-Tryptophan HSE 1-8 gm
L-Alanine HSE 20-7 gm
L-Arginine HSE 11-5 gm
Amino Acetic Acid HSE 10-3 gm
L-Proline HSE 6-8 gm
L-Serine HSE 50 gm
L-Tyrosine HSE 0-4 gm
Reviparin Sodium 1-432 A-XAU

Benzoyl Peroxide 2-500 ww

Dimercaptosuccinic Acid HSE 1-0 mg

Dextromethorphan Hydrobromide 6-650

mg
Diphenhydramine Hydrochloride 10-000
mg.

Loperamide Hydrochloride 2-000 mg
Simethicone 125-000 mg

Amiodarone Hydrochoride 100-000 mg

Amiodarone Hydrochloride 200-000 mg

Pseudocphedrine Hydrochloride 60-000
mg
Sodium lbuprofen Dihydrate 512-000 mg

Tbuprofen 300-000 mg

Moxonidine Base -200 mg
Moxonidine Base -200 mg

Moxonidine Base -400 mg

Ipecacuanha Liquid Extract -090 vv
Squill Vinegar -533 vv

Progesterone BP 25 mg

Progesteronc BP S0 mg
Progesterone BP 100 mg
Ibuprofen 800-000 mg
D-Camphor 3-000 GM

Glycol Salicylate 1-750 GM
L-Menthol 3-200 GM

Indications

Clivarine is indicated for the
prevention of thrombosis and
thromboembolism.
Prescription Only Medicine
For the treatment of spots and
pimples on the face.
General Sales List
Static (planar or tomographic)
renal imaging Morphological
studies of renal cortex
Individual kidney function
Location of ectopic kidney.
Prescription Only Medicine.
For the night time symptomatic
retief of unproductive cough and
gestive
with colds.
Pharmacy Medicine.
For the control of acute diarrhoea
of any cause and its commonly
associated symptoms. These are
often attributed to “trapped wind”
and include abdominal di fort,
bloating, ping and flatul
Pharmacy Medicine.
For the treatment of

yarrhy d with
Wolfi-Parkinson-White syndrome.
Also when other drugs cannot be
used for the treatment of all types
of paroxysmal tachyarrhythmias
including supraventricular, nodal
and ventricular tachycardias, and
ventricular fibrillation. In addition,
for the treatment of atrial flutter
and fibrillation when other drugs
cannot be used. Treatment sbould
only be started under hospital or
specialist supervision. They are
used for stabilisation and long-
term treatment. Prescription Only
Medicine.

(See PL/0289/0319)

Prescription Only Medicine

For the fast relief of the symptoms
of cold and flu with associated
congestion, including aches and
pains, headaches, fever, sore
throat, sneezing, runny nose,
blocked nose, and sinus pain and
pressure. Pharmacy Medicine.

In the management of various
arthroses such as rheumatoid
arthritis and osteoarthritis.
Prescription Only Medicine
Mild to moderate essential or
primary hypertension.
Prescription Only Medicine.

(See PL/00512/0152)
Prescription Only Medicine.

(See PL/00512/0152)
Prescription Only Medicine

For the relief of coughs and
hoarseness.
General Sales List

Indicated for the treatment of
dysfunctional uterine bleedi

Also indicated for the maintenance
of early pregnancy in cases of
documented history of repeated
miscarriages due to luteal phase
defect and in selected cases as an
adjunct to successful treatment of
infertility with techniques such as
invitro fertilisation (TVF) or
gamete intra-fallopian transfer
(GIFT) in order to facilitate
uterine implantation of the
fertilised ovum,

Prescription Only Medicine

(See PLA3194/0061)

Prescription Only Medicine

(See PL/03194/0061)

Prescription Only Medicine
Analgesic and anti-inflammatory
treatment.

Prescription Only Medicine
Used as an efficient local pain
reliever for easing stiff shouider,
ey lar pain, 3

Dae of
Authorisation

2nd September
1997

22nd September
1997

Sth September
1997

23rd September
1997

23rd Scptember
1997

12th December
1997

19th December
1997

9th September
1997

17th Scptember
1997

15th Septerber
1997

15th September
1997 -

15th September
1997

26th September
1997

11th September
1997

11th September
1997

11th September
1997

3rd December
1997

6th July 1981

(reinstatement
of lapsed licence



